
 
 

Ultrafiltration with pre-coagulation 
in drinking water production 
Survey on operational strategies 
 
 

 
Techneau, 07. 
June 2007 



 

 
© 2006 TECHNEAU 
TECHNEAU is an Integrated Project Funded by the European Commission under the Sixth Framework 
Programme, Sustainable Development, Global Change and Ecosystems Thematic Priority Area (contract-
number 018320). All rights reserved. No part of this book may be reproduced, stored in a database or re-
trieval system, or published, in any form or in any way, electronically, mechanically, by print, photoprint, 
microfilm or any other means without prior written permission from the publisher 

 

Ultrafiltration with pre-coagulation 
in drinking water production 
[...]
Site Location Clay Lane (UK) 
Start of operation 2001 
Total Design Capacity 5,000 m3/d 
Raw water source Backwash water 
Reference:: [Pressdee, et al., 2006] 

2.2.2 Process flow diagram 
 

 

2.2.3 Operational strategies 
 

Treatment of bank filtrate (primary UF) 
Pre-treatment 

Pre-treatment option  Ozone / GAC-filter 
Membrane filtration (raw water treatment) 

Membrane type   Norit X-Flow 

Fig. 2-2: Process flow chart of the Clay Lane WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 11 - June, 2007 

 

Filtration flux L/ m2 h 124 
TMP bar 0.4 – 0.8 
Recovery  % >99 

Hydraulical cleaning 
Back flushing period sec 50 
Back flushing interval min 40 – 150  

Chemical enhanced backwash 

Cleaning agent  NaOH 
Hydrochloric acid 

pH-value 
  12 (NaOH) 

2 (Hydrochloric acid) 
Cleaning interval min 10 - 40 

Cleaning in place (CIP) 
Cleaning agent  Citric acid 
Reference:: [Pressdee, et al., 2006] 

2.2.4 Water qualities 
 
Not available 

2.3 Inverness WTP (United Kingdom)  

2.3.1 General Information 
 
In Inverness (UK) the UF-WTP started operation in 2002. The plant has a 
treatment capacity of 34,000 m³/d for the production of drinking water. The 
backwash water of the drinking water UF-step is treated by second UF-step 
[Pressdee, et al., 2006]. 
 

Lake water treatment (primary UF) 
Site Location Inverness (UK) 
Start of operation 2002 
Total Design Capacity 34,000 m3/d 
Raw water source Lake water 

Backwash water treatment (secondary UF) 
Site Location Inverness (UK 
Start of operation 2002 
Raw water source Backwash water 
Reference: [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 12 - June, 2007 

 

2.3.2 Process flow diagram 

 

2.3.3 Operational strategies 
 

Lake water treatment 
Coagulation 

Coagulant   PACl 
Coagulant concentration mg/L n.a. 
pH-value  6.7 

Membrane filtration (lake water treatment) 
Membrane type   Norit X-Flow 
Total membrane surface area m2 20,580 
Filtration flux L/ m2 h 69 

Hydraulical cleaning 
Back flushing flux L/ m2 h 250 
Back flushing period sec 45 
Back flushing interval min 40  

Chemical enhanced backwash 

Cleaning agent  NaOH 
Hydrochloric 

pH-value 
 

mg/L 
mg/L 
mg/L 

200 (Hydrochloric 
acid) 

400 (NaOH) 
800 (Hydrochloric 

acid) 
Cleaning interval 
 
 
 
 

 After 109 backwashes 
 
 
 

Fig. 2-3: Process flow chart of the Inverness WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 13 - June, 2007 

 

Backwash water treatment 
Membrane filtration (backwash water treatment) 

Membrane type   Norit X-Flow 
Tot. membrane surface area m2 3,360 
Filtration flux L/ m2 h 42,8 
Recovery % 90 

Hydraulical cleaning 
Back flushing flux L/ m2 h 250 
Back flushing period sec 45 
Back flushing interval min 40 

Chemical enhanced backwash 

Cleaning agent  NaOH 
Hydrochloric 

  
200 (Hydrochloric acid) 

400 (NaOH) 
800 (Hydrochloric acid) 

Cleaning interval  After 109 backwashes 
Source: [Pressdee, et al., 2006] 

2.3.4 Water qualities 
 

Lake water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7.1 8.9 7.6 n.a. n.a. n.a. 
Alkalinity as CaCO3 mg/L n.a. n.a. 17.1 n.a. n.a. n.a. 
Hardness as CaCO3 mg/L n.a. n.a. 7.8 n.a. n.a. n.a. 
Temperature °C 3 17.2 10.1 n.a. n.a. n.a. 
Turbidity NTU <0.06 0.73 0.36 n.a. n.a. n.a. 
Total organic carbon mg/L n.a. n.a. 2.4 n.a. n.a. n.a. 
Colour  (Hazan) 3 9 5.8 n.a. n.a. n.a. 
Ammonia mg/L <0.02 0.03 <0.021 n.a. n.a. n.a. 
Nitrate mg/L <0.3 1.0 <0.65 n.a. n.a. n.a. 
Chloride mg/L n.a. n.a. 7.6 n.a. n.a. n.a. 
Sulphate mg/L n.a. n.a. 3.5 n.a. n.a. n.a. 
Iron (Fe3+) mg/L 0.011 0.148 0.041 n.a. n.a. n.a. 
Manganese mg/L 0.001 0.013 0.005 n.a. n.a. n.a. 
E. Coli No./L 0 0 n.a. n.a. n.a. n.a. 
Total Coliforms No./L 0 1 n.a. n.a. n.a. n.a. 
Reference:: [Pressdee, et al., 2006] 

2.4 Choa Chu King WTP (Singapore)  

2.4.1 General Information 
 
In Choa Chu Kang (Singapore) UF membranes will be integrated into the ex-
isting WTP in 2006 - 2007.  The WTP will have a design capacity of 182,000 
m3/d for the drinking water production [Pressdee, et al., 2006]. 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 14 - June, 2007 

 

 
Reservoir  water treatment  

Site Location Choa Chu King 
Status Construction in 2006 - 2007 
Total Design Capacity 182,000 m3/d 
Raw water source Reservoir 
Reference: [Pressdee, et al., 2006] 

2.4.2 Process flow diagram 
 

 

2.4.3 Operational strategies 
 

Reservoir  water treatment 
Coagulation 

Coagulant   Alum / polymer 
Coagulant concentration mg/L n.a. 
Other pre-treatment option  Clarification 

Membrane filtration (reservoir water treatment) 
Membrane type   Zenon 1000 
Module System  Submerged  
Tot. membrane surface area m2 13,950 
Filtration flux L/ m2 h 68 
Recovery  % >95% 

Hydraulical cleaning (pilot testing) 
Back flushing period sec 30 
Back flushing interval min 20 
Reference: [Pressdee, et al., 2006] 

2.4.4 Water qualities 
 
Not available 

Fig. 2-4: Process flow chart of the Choa Chu King WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 15 - June, 2007 

 

2.5 Ennerdale WTP (United Kingdom)  

2.5.1 General Information 
 
Since 1999 the WTP in Ennerdale uses UF membranes for the drinking water 
production.  The WTP has a treatment capacity of 59,000 m³/d for the pro-
duction of drinking water. The backwash water of the drinking water UF-step 
is treated by a second UF-step [Pressdee, et al., 2006]. 

 
Lake water treatment (primary UF) 

Site Location Ennerdale, UK 
Start of operation 1999 
Total Design Capacity 59,000 m3/d 
Raw water source Lake water 

Backwash water treatment (secondary UF) 
Site Location Ennerdale, UK 
Start of operation 1999 
Raw water source Backwash water 
Reference: [Pressdee, et al., 2006] 

2.5.2 Process flow diagram 

Fig. 2-5: Process flow chart of the Ennerdale WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 16 - June, 2007 

 

2.5.3 Operational strategies 
 

Lake water treatment 
Pre-treatment 

Pre-treatment option  Micro-Strainers 
Membrane filtration (lake water treatment) 

Membrane type   Memcor CFM-9010 C 
Tot.  membrane surface 
area m2 n.a. 

Filtration flux L/ m2 h 160 
TMP bar 2 

Hydraulical cleaning 
Back flushing interval min 60 

Cleaning in place (CIP) 
Cleaning agent  NaOH 
Concentration % 2 
Temperature °C 40 
Cleaning interval  Every 10 days 
residence time h 3 
Cleaning agent  Sulfuric acid 
pH-value  1.5 
Cleaning interval  Every 3 month 

Backwash water treatment 
Membrane filtration (backwash water treatment) 

Membrane type   Memcor CFM-9010 C 
Tot. membrane surface 
area m2 n.a. 

Filtration flux L/ m2 h 62 - 100 
Hydraulical cleaning 

Back flushing flux L/ m2 h n.a.  
Back flushing period sec n.a. 
Back flushing interval min 30 
Reference: [Pressdee, et al., 2006] 

2.5.4 Water qualities 
 
Not available 

2.6 San Patrico WTP (USA)  

2.6.1 General Information 
 
Since 2000 the WTP in San Patricio uses MF membranes for the drinking wa-
ter production.  The WTP has a treatment capacity of 30,000 m³/d for the 
production of drinking water [Pressdee, et al., 2006]. 
 
 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 17 - June, 2007 

 

Reservoir  water treatment 
Site Location San Patricio, USA 
Start of operation 2000 
Total Design Capacity 30,000 m3/d 
Raw water source Reservoir 
Reference: [Pressdee, et al., 2006] 

2.6.2 Process flow diagram 
 

 

2.6.3 Operational strategies 
 

Reservoir  water treatment 
Coagulation chemicals 

Coagulant   Alum 
Coagulant concentration mg/L 40 - 100 
 Rapid mix  
Number of basins - 2 
Flow rate per basin m3/d 15,000 
Detention time sec  27 
Mixing intensity L/sec 615 
Mixer type - Mechanical mixer 

Coagulation/Flocculation 
Number of basins - 4 
Flow rate (each) m3/d 7,600 
Detention time min 47 
Flocculator mechanism - Walking beam 
Velocity gradient L/sec at 70°F 60 
Max. paddle speed fps 1.6 
 
   

Fig. 2-6: Process flow chart of the San Patricio WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 18 - June, 2007 

 

Sedimentation basins 
Number of basins - 4 
Flow rate (each) m3/d 7,600 
Detention time h 4.3 

Membrane filtration 

Membrane type   Pall MF  
(Microca USV-6203) 

Module system  Hollow fibre 
Total membrane surface 
area m2 15,000 

Filtration flux L/ m2 h 99 
Permeability (at 20°C) L/ m2 h bar n.a. 
Recovery  % 94 - 96 

Hydraulical cleaning 
Back flushing flux L/ m2 h n.a. 
Back flushing period sec 45 
Back flushing interval min n.a. 

Chemical enhanced backwash 
Cleaning agent  Chlorine  
Concentration 
 mg/L 30 

residence time sec  45 
Cleaning in place (CIP) 

Cleaning agent  Caustic solution 
Concentration % 25 
Temperature °C  
Cleaning interval  Every 6 months 
residence time min 60 
Cleaning agent  Citric solution 
Concentration % 2 
Cleaning interval  Every 6 months 
residence time min 60 
Reference: [Pressdee, et al., 2006] 

2.6.4 Water qualities 
 

Reservoir  water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
Alkalinity as CaCO3 mg/L 100 200 n.a. n.a. n.a. n.a. 
Hardness as CaCO3 mg/L 150 250 n.a. n.a. n.a. n.a. 
Temperature °C 10 27 n.a. n.a. n.a. n.a. 
Turbidity NTU 20 200 n.a. n.a. n.a. n.a. 
Total organic carbon mg/L 5 8 n.a. n.a. n.a. n.a. 
Reference: [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 19 - June, 2007 

 

2.7 Chaparral WTP (USA)  

2.7.1 General information 
 
In Chaparral (USA) the UF-WTP started operation in 2005. The plant has a 
treatment capacity of 114,000 m³/d for drinking water production [Pressdee, 
et al., 2006]. 
  

Surface water treatment 
Site Location Chaparrel, USA 
Start of operation 2005 
Total Design Capacity 114,000 m3/d 
Raw water source Surface water (canal) 
Reference: [Pressdee, et al., 2006] 

2.7.2 Process flow diagram 

 

2.7.3 Operational strategies 
 

Surface water treatment 
Membrane filtration (raw water treatment) 

Membrane type   Zenon UF (500D) 
Module system  Hollow fibre 
Tot.  membrane surface area m2 n.a. 
Filtration flux L/ m2 h 51 

Backwash water  treatment 
Coagulation 

Coagulant   Fe2(SO4)3 
Coagulant concentration mg/L 0 – 15 (pilot testing) 
Reference: [Pressdee, et al., 2006] 

Fig. 2-7: Process flow chart of the Chaparrel WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 20 - June, 2007 

 

2.7.4 Water qualities 
 

Surface water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7.7 8.5 8.1 n.a. n.a. n.a. 
Alkalinity as CaCO3 mg/L 126 220 151 n.a. n.a. n.a. 
Turbidity NTU 1.5 29.7 8.0 n.a. n.a. n.a. 
Total organic carbon mg/L 2.0 3.6 2.9 n.a. n.a. n.a. 
DOC mg/L 1.9 3.4 2.8 n.a. n.a. n.a. 
Reference: [Pressdee, et al., 2006] 

2.8 Columbia Heights (USA)  

2.8.1 General information 
 
In Columbia Heights (USA) the world largest UF-WTP started operation in 
2005. The WTP plant has a design capacity of 265,000 m3/d for the drinking 
water production [Pressdee, et al., 2006].  

 
River water treatment  

Site Location Columbia Heights (USA) 
Start of operation 2005 
Total Design Capacity 265,000 m3/d 
Raw water source River water 
Reference: [Pressdee, et al., 2006]  
 

2.8.2 Process flow diagram 
 

 

 
 

Fig. 2-8: Process flow chart of the Columbia Heights WTP [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 21 - June, 2007 

 

2.8.3 Operational strategies 
 

River water treatment 
Coagulation 

Coagulant   FeCl3 
Coagulant concentration mg/L n.a. 
Detention time min n.a. 
pH-value  n.a. 
Other pre-treatment op-
tions  Sedimentation 

Membrane filtration (river water treatment) 
Membrane type   Ionics; X-Flow-UF 
Module system  n.a. 
Total membrane surface 
area m2 n.a. 

Filtration flux L/ m2 h 97 
Chemical enhanced backwash (CEB) 

Cleaning agent  
NaOCl 

NaHSO3 
hydrochloric 

Concentration 
 

mg/L 
mg/L 
mg/L 
mg/L 

200 (NaOCl) 
300 (NaHSO3) 

600 (hydrochloric) 
800 (hydrochloric) 

residence time min   10 
Reference: [Pressdee, et al., 2006] 

2.8.4 Water qualities 
 

River water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7.7 9.2 8.6 n.a. n.a. n.a. 
Alkalinity as CaCO3 mg/L 22 41 32.1 n.a. n.a. n.a. 
Hardness as CaCO3 mg/L 12 92 19 n.a. n.a. n.a. 
Temperature °C 0.1 29.9 11.5 n.a. n.a. n.a. 
Turbidity NTU 0.4 8.0 1.8 n.a. n.a. n.a. 
Total organic carbon mg/L 2.7 8.1 5.0 n.a. n.a. n.a. 
DOC mg/L 2.4 7.7 4.4 n.a. n.a. n.a. 
Colour  (CU) 2 20 5 n.a. n.a. n.a. 
UV254 cm-1 0.03 0.20 0.07 n.a. n.a. n.a. 
Total Dissolved Solids mg/L 96 213 134 n.a. n.a. n.a. 
Manganese mg/L <0.010 0.020 0.013 n.a. n.a. n.a. 
Reference: [Pressdee, et al., 2006] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 22 - June, 2007 

 

2.9 Heemskerk WTP (Netherlands)  

2.9.1 General Information 
 
In Heemskerk the UF is used as a pre-treatment step for the reverses osmosis. 
The WTP has a design capacity of 48,000 m3/d. Start of operation was 1999 
[Gijsbertsen, et al., 2004]. 
 

Raw water treatment  
Site Location Heemskerk (Netherlands) 
Start of operation 1999 
Total Design Capacity 48,000 m3/d 
Raw water source Surface water 
Reference: [Gijsbertsen, et al., 2004] 

2.9.2 Process flow diagram 
 

 

2.9.3 Operational strategies 
 

Surface water treatment 
Coagulation 

Coagulant   FeSO4 
Wispro 

Coagulant concentration 
mg/L 
mg/L 
mg/L 

24 (Fe3+) 
40 (Ca(OH)2 
0.3 (Wispro) 

Other pre-treatment options  Sieve 
Membrane filtration 

Membrane type   X-Flow Xiga 
Tot. membrane surface area m2 26880 
Filtration flux L/ m2 h 113 
Recovery % 85 

Fig. 2-9: Process flow chart of the Heemskerk WTP [Gijsbertsen, et al., 2004] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 23 - June, 2007 

 

Filtration time min 18 
Hydraulical cleaning 

Back flushing flux L/ m2 h 238 - 300 
Back flushing period sec 30 

Chemical enhanced backwash 
Cleaning agent  NaOCl 
Concentration mg/L 150 
Cleaning interval  3 times per day 
Reference: [Gijsbertsen, et al., 2004] 

2.9.4 Water qualities 
 

Surface water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7.4 7.7 7.6 n.a. n.a. n.a. 
Turbidity NTU 0 0.11 0.03 n.a. n.a. n.a. 
Total organic carbon mg/L 2.2 3.9 2.9 1.8 3.9 2.8 
Cryptosporidium #/100 L n.a. 0 n.a. n.a. 0 n.a. 
Giardia #/100 L n.a. 0 n.a. n.a. 0 n.a. 
Total Coliforms #/100 mL 0 253 2 0 0 0 
Reference: [Gijsbertsen, et al., 2004] 

2.10 Ouddorp WTP (Netherlands)  

2.10.1 General Information 
 
In Ouddorp (NL) the UF is used for treating infiltrated surface water. The 
water WTP has a design capacity of 19,392 m3/d. Start of operation was 2001 
[Gijsbertsen, et al., 2004]. 
 

Treatment of infiltrated surface water 
Site Location Ouddorp (Netherlands) 
Start of operation 2001 
Total Design Capacity 19,392 m3/d 
Raw water source Infiltrated surface water 
Reference: [Raktoe, 2003], [Gijsbertsen, et al., 2004] 

 

 
 
 
 
 
 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 24 - June, 2007 
[...]
Microstainer 

Membrane filtration 
Membrane type   X-Flow UFC M5 
Total membrane surface 
area m2 900 

Filtration flux L/ m2 h 11 - 111 

Fig. 2-14: Flow chart of the Eindhoven WTP [Raktoe, 2003], [Gijsbertsen, et al., 
2004] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 30 - June, 2007 

 

Recovery % 93 
Filtration time min 120 

Hydraulical cleaning 
Back flushing flux L/ m2 h 45 
Back flushing period sec 60 - 70 

Chemical enhanced backwash (CEB) 

Cleaning agent  HCl   
H2O2  

pH 
Concentration 

- 
mg/L 

1 – 2 (HCl) 
150 (H2O2) 

Cleaning interval h 3 
Reference: [Raktoe, 2003], [Gijsbertsen, et al., 2004] 

2.14.4 Water qualities 
 

Backwash water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 

pH - n.a. n.a. 7.65 
-8 n.a. n.a. n.a. 

Temperature °C n.a. n.a. 14 n.a. n.a. n.a. 
Turbidity FTU n.a. n.a. 1 – 5   n.a. n.a. n.a. 

Iron (Fe3+) mg/L n.a. n.a. 30-
50 n.a. n.a. n.a. 

Manganese mg/L n.a. n.a. 0.5-
1 n.a. n.a. n.a. 

Reference: [Raktoe, 2003], [Gijsbertsen, et al., 2004] 

2.15 Nietap WTP (Netherlands)  

2.15.1 General Information 
 
In Nietap(NL) UF is used for treating backwash water from conventional fil-
tration steps. The UF process has a design capacity of  2,160 m3/d. Start of 
operation was 2002 [Gijsbertsen, et al., 2004]. 
 

Backwash water treatment 
Site Location Nietap (Netherlands) 
Start of operation 2002 
Total Design Capacity 2,160 m3/d 
Raw water source Backwash water 
Reference: [Gijsbertsen, et al., 2004] 
 
 
 
 
 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 31 - June, 2007 

 

2.15.2 Process flow diagram 
 

Groundwater Pure water cellarAeration Aeration

Grit chamber

Filtration steps

UF

Softening

Mixing

UV

Backwash water

Groundwater Pure water cellarAeration Aeration

Grit chamber

Filtration steps

UF

Softening

Mixing

UV

Backwash water

 

2.15.3 Operational strategies 
 

Backwash water treatment 
Pre-treatment 

Pre-treatment options - Grit chamber 
Membrane filtration 

Membrane type   Stork 
Tot. membrane surface area m2 870 
Filtration flux L/ m2 h 103 
Recovery % 87 
Filtration time min 45 - 90 

Hydraulical cleaning 
Back flushing flux L/ m2 h 138 
Back flushing period sec 20 

Chemical enhanced backwash 

Cleaning agent  HCl 
NaOH 

Concentration ppm 
ppm 

1500 (HCl) 
1500 (H2O2) 

Reference: [Gijsbertsen, et al., 2004] 

2.15.4 Water qualities 
 

Backwash water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7.81 8.08 7.98 7.78 8.00 7.93 
Temperature °C 10 12 11 10 12 11 
Turbidity FTU 274 623 434 0 0.25 0.04 
Iron (Fe3+) mg/L 60 98 80 <0.02 <0.02 <0.02 
Manganese mg/L 0.43 0.93 0.65 0.009 0.027 0.017 
Reference: [Gijsbertsen, et al., 2004] 

Fig. 2-15: Process flow chart of the Nietap WTP [Gijsbertsen, et al., 2004] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 32 - June, 2007 

 

2.16 Macharen WTP (Netherlands)  

2.16.1 General Information 
 
In Macharen (NL) UF is used for treating backwash water from conventional 
filtration steps. UF is integrated as pre-treatment for a NF. Start of operation 
was 2000 [Gijsbertsen, et al., 2004].  
 

Backwash water treatment 
Site Location Macharen (Netherlands) 
Start of operation 2000 
Raw water source Backwash water 
Reference: [Raktoe, 2003], [Gijsbertsen, et al., 2004 

2.16.2 Process flow diagram 
 

Aeration Pure water cellarPre-filtration Filtration Activated carbon filter 

Backwash water

UV

grit chamber Buffer UF NF

Aeration Pure water cellarPre-filtration Filtration Activated carbon filter 

Backwash water

UV

grit chamber Buffer UF NF  
 

In Macharen two different membrane types for pilot investigations are used: 
• X-Flow membranes and  
• Stork membranes 

2.16.3 Operational strategies 
 

Backwash water treatment 
Pre-treatment 

Pre-treatment option  Grit chamber 
Membrane filtration X-Flow 

Membrane type   X-Flow, Xiga 
Tot. membrane surface area m2 540 
Filtration flux L/ m2 h 50 
Recovery % 90 
Filtration time min 80 

Membrane filtration Stork 
Membrane type   Stork 
Tot.  membrane surface area m2  
Filtration flux L/ m2 h 62 
Recovery % 90 
Filtration time min 80 

Hydraulical cleaning X-Flow and Stork 
Back flushing flux L/ m2 h 200 
Back flushing period sec 120 

Fig. 2-16: Process flow chart of the Macharen WTP [Raktoe, 2003] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 33 - June, 2007 

 

Chemical enhanced backwash (CEB) X-Flow and Stork 

Cleaning agent  HCl   
H2O2  

pH-value 
Concentration 

- 
ppm 

2 (HCl) 
300 (H2O2) 

Reference: [Raktoe, 2003], [Gijsbertsen, et al., 2004] 

2.16.4 Water qualities 
 

Backwash water treatment 
  Feed Permeate 
  Av. X-Flow Av. Stork Av. 
pH - 7.03 n.a. n.a. 
Temperature °C 11 11-12 11-12 
Turbidity FTU 0 0.07-0.21 0 – 0.28 
Iron (Fe3+) mg/L 15 0 0 
Manganese mg/L 1.5 0.02-0.67 0.01-0.64 
Reference: [Raktoe, 2003], [Gijsbertsen, et al., 2004] 

2.17 Helmond WTP (Netherlands)  

2.17.1 General Information 
 
In Helmond (NL) UF is used for treating backwash water from conventional 
filtration steps. The UF process has a design capacity of  1,360 m3/d. Start of 
operation was 2003 [Gijsbertsen, et al., 2004]. 
 

Backwash water treatment 
Site Location Helmond (Netherlands) 
Start of operation 2003 
Total Design Capacity 1,320 m3/d 
Raw water source Backwash water 
Reference: [Gijsbertsen, et al., 2004] 

2.17.2 Process flow diagram 
 

Raw water Pure water cellarAeration

Grit chamber

Filtration steps

UF FiltrationBackwash water buffer UF

Backwash water

Raw water Pure water cellarAeration

Grit chamber

Filtration steps

UF FiltrationBackwash water buffer UF

Backwash water

UV

Raw water Pure water cellarAeration

Grit chamber

Filtration steps

UF FiltrationBackwash water buffer UF

Backwash water

Raw water Pure water cellarAeration

Grit chamber

Filtration steps

UF FiltrationBackwash water buffer UF

Backwash water

UV  

Fig. 2-17: Process flow chart of the Helmond WTP [Gijsbertsen, et al., 2004] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 34 - June, 2007 

 

2.17.3 Operational strategies 
 

Backwash water treatment 
Pre-treatment 

Pre-treatment option - Grip chamber 
Membrane filtration 

Membrane type   X-Flow UFC M5 
Tot. membrane surface area m2 840 
Filtration flux L/ m2 h 65 
Recovery % 85 – 90  
Filtration time min 30 

Hydraulical cleaning 
Back flushing flux L/ m2 h 165 
Back flushing period sec 60 

Chemical enhanced backwash 
Cleaning agent  HCl, H2O2 

Concentration mg/L 
mg/L 

150 (HCl) 
150 (H2O2) 

Reference: [Gijsbertsen, et al., 2004] 

2.17.4 Water qualities 
 

Backwash water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7.65 8.23 7.97 7.72 8.19 7.95 
Temperature °C n.a. n.a. 11 n.a. n.a. n.a. 
Turbidity FTU n.a. n.a. n.a. n.a. 0.07 n.a. 
Iron (Fe3+) mg/L 34 100 58 <0.01 0.01 0.01 
Manganese mg/L 0.44 0.87 0.65 <0.01 0.07 0.01 
Reference: [Gijsbertsen, et al., 2004] 

2.18 Annen WTP (Netherlands)  

2.18.1 General Information 
 
In Annen (NL) UF is used for treating backwash water from conventional 
filtration steps. The UF process has a design capacity of 960 m3/d. Start of 
operation was 2001 [Gijsbertsen, et al., 2004]. 
 

Backwash water treatment 
Site Location Annen (Netherlands) 
Start of operation 2001 
Total Design Capacity 960 m3/d 
Raw water source Backwash water 
Reference: [Gijsbertsen, et al., 2004] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 35 - June, 2007 

 

2.18.2 Process flow diagram 
Well Pure water cellar

Grit chamber

Filtration steps

UFBuffer tank UV

Backwash water

Well Pure water cellar

Grit chamber

Filtration steps

UFBuffer tank UV

Backwash water

 

2.18.3 Operational strategies 
 

Backwash water treatment 
Pre-treatment 

Pre-treatment option - Grip chamber 
Membrane filtration 

Membrane type   Norit X-Flow UFC  
Tot. membrane surface area m2 400 
Filtration flux L/ m2 h 75 
Recovery % 85  
Filtration time min 45 

Hydraulical cleaning 
Back flushing flux L/ m2 h 300 
Back flushing period sec 45 

Chemical enhanced backwash (CEB) 
Cleaning agent  HCl / H2O2 

Concentration ppm 
ppm 

1500 – 2000 (HCl) 
500 (H2O2) 

Cleaning procedure (CEB 1) 

 Chemical 
agent 

pH 
[-] 

Time 
[sec] 

Temp.  
[°C] 

Pressure 
[bar] 

Backwash   45 11 1-2 
Chemical dosage HCl 2000 ppm 1 180   
residence time   1800   
Backwash   45   

Cleaning procedure (CEB 2) 

 Chemical 
agent 

pH 
[-] 

Time 
[sec] 

Temp.  
[°C] 

Pressure 
[bar] 

Backwash   45 11 1-2 

Chemical dosage HCl 1500 ppm 
H2O2 500 ppm 1 180   

residence time   3600   
Backwash   45   
Reference: [Gijsbertsen, et al., 2004] 

Fig. 2-18: Process flow chart of the Annen WTP [Gijsbertsen, et al., 2004] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 36 - June, 2007 

 

2.18.4 Water qualities 
 

Backwash water treatment 
  Feed water Permeate water 

  Min. Max. Av. Min. Max. Av. 
Turbidity FTU n.a. n.a. n.a. 0.0 0.29 0.06 
Iron (Fe3+) mg/L n.a. n.a. n.a. 0.0 0.02 0.001 
Manganese mg/L n.a. n.a. n.a. 0.0 0.076 0.015 
Reference: [Gijsbertsen, et al., 2004] 

2.19 Site A (anonymous) 

2.19.1 General Information 
 
Microfiltration followed by super-dechlorination with hypochlorite and bi-
sulphite is used for treating groundwater. The total design capacity of the 
water treatment plant is 30,000 m3/d. Start of operation was 2004. 
 

Groundwater treatment 
Site Location anonymous  
Start of operation 2004 
Total Design Capacity 38,000 m3/d 
Raw water source Groundwater 

2.19.2 Process flow diagram 
 

Groundwater Microfiltration DechloriantionGroundwater Microfiltration Dechloriantion

 

2.19.3 Operational strategies 
 

Groundwater  treatment 
Coagulation 

Coagulant  - no coagulation 
Other pre-treatment option - no pre-treatment steps 

Membrane filtration 
Membrane type   Memcor S10V 
Tot.  membrane surface area m2 50,400 
Filtration flux L/ m2 h 31 
Transmembrane pressure bar 0.4 

Air flushing 
Air flushing interval min 60 (up to 1.0 NTU) 

Air flushing period min 1 
 

Fig. 2-19: Process flow chart of the WTP Site A (simplified) 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 37 - June, 2007 

 

Hydraulical cleaning 
Back flushing flux L/ m2 h 60 
Back flushing period sec 20 
Back flushing interval min 60 (up to 1 NTU feed) 

Chemical enhanced backwash (CEB) 

Cleaning agent  Sulphuric acid and 
sodium hypochlorite 

Back flushing period before 
chemical cleaning sec 20 

Period before chemical dos-
age sec 350 (acid); 425 (chlo-

rine) 

Residence time sec 19,000 (hypochlorite) 
6,000 (for acid) 

Membrane integrity  
Parameter to prove  Pressurised air test 

2.19.4 Water qualities 
 

Groundwater treatment 
  Feed water Permeate water 

  Min. Max. Av. Min. Max. Av. 
Temperature °C 5  11 9 20 12 
Turbidity NTU 0 3.5 0.8 0.04 1.6 0.138 
E. Coli No./L n.a. n.a. n.a. 0 0 00 
Total Coliforms No./L n.a. n.a. n.a. 0 0 0 
Clostridia No./mL n.a. n.a. n.a. 0 0 0 

2.20 Site B (anonymous) 

2.20.1 General Information 
 
Ultrafiltration is used for treating groundwater. The total design capacity of 
the water treatment plant is 4,540 m3/d. Start of operation was 2002. 

Groundwater treatment 
Site Location anonymous  
Start of operation 2002 
Total Design Capacity 4,540 m3/d 
Raw water source Groundwater 
Catchment area Rural 
Main treatment aims Cryptosporidium barrier 

2.20.2 Process flow diagram 
 

Groundwater Pre-chlorination MicrofiltrationGroundwater Pre-chlorination Microfiltration

 

Fig. 2-20: Process flow chart of the WTP Site B (simplified) 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 38 - June, 2007 

 

2.20.3 Operational strategies 
 

Groundwater water treatment 
Pre-treatment 

Pre-treatment option - Marginal chlorination 
Membrane filtration 

Membrane type   
X-Flow S-225-FSFC 

PVC 
UFC M5 0.8 

Total membrane surface area m2 1,680 
Filtration flux L/ m2 h 95 
Transmembrane pressure bar 0.25 

Hydraulical cleaning 
Back flushing flux L/ m2 h 250 
Back flushing period sec 20 - 25  
Back flushing interval min 70 

Chemical enhanced backwash (CEB) 

Cleaning agent  Hydrochloric acid and 
sodium hydroxide 

Back flushing period before 
chemical cleaning sec 45 - 50 

Period before chemical dosage sec 35 (acid); 40 (caustic) 
Residence time sec 600 

Membrane integrity  
Parameter to prove  Pressurised air test 
 

2.20.4 Water qualities 
 

Groundwater treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7 7.3 7.2 6.8 8.1 7.2 
Alkalinity as CaCO3 mg/L 304 304 304 n.a. n.a. n.a. 
Hardness as CaCO3 mg/L 114 114 114 n.a. n.a. n.a. 
Temperature °C 6 20 11.53 5 20 11.73 
Turbidity NTU 0.06 0.15 0.58 0.05 0.6 0.127 
Total organic carbon mg/L 1.1 1.1 1.1 n.a. n.a. n.a. 
Colour   0 0 0 n.a. n.a. n.a. 
Ammonia mg/L 0 0.004 0.0005 n.a. n.a. n.a. 
Nitrate mg/L 18 24.6 20 n.a. n.a. n.a. 
Chloride mg/L 22 22 22 n.a. n.a. n.a. 
Sulphate mg/L 10 10 10 n.a. n.a. n.a. 
Iron mg/L 0 33.7 2.11 n.a. n.a. n.a. 
Manganese mg/L 0 0 0 n.a. n.a. n.a. 
E. Coli No./L 0 4 0.14 0 0 0 
Total Coliforms No./L 0 9 0.27 0 0 0 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 39 - June, 2007 

 

2.21 Site C (anonymous) 

2.21.1 General Information 
 
Ultrafiltration is used for treating groundwater. The total design capacity of 
the water treatment plant is 42,200 m3/d. 
 

Groundwater treatment 
Site Location anonymous 
Total Design Capacity 42,200 m3/d 
Raw water source Groundwater 
Catchment area Rural 

Main treatment aims 
Removal of virus and bacteria 
Removal of particles 
Removal of ions 

2.21.2 Process flow diagram 
 

Groundwater Pre-chlorination Ultrafiltration 

Ozonation GAC filtration Super chlorination Dechlorination

Groundwater Pre-chlorination Ultrafiltration 

Ozonation GAC filtration Super chlorination Dechlorination  

2.21.3 Operational strategies 
 

Groundwater treatment 
Pre-treatment 

Pre-treatment option - Pre-chlorination  
Membrane filtration 

Membrane type   pVdf 
Tot. membrane surface area m2 12,480 
Filtration flux L/ m2 h 60 
Transmembrane pressure bar 0.23 

Air flushing 
Air flushing interval min 60 
Air flushing period sec 40 

Hydraulical cleaning 
Back flushing flux m3/h 36 
Back flushing period sec 20 - 25  
Back flushing interval min 60 

Cleaning in Place (CIP) 
Cleaning agent  Sulphuric Acid 
Concentration % 30 
Cleaning interval  Twice a month 

Fig. 2-21: Process flow chart of the WTP Site C (simplified) 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 40 - June, 2007 

 

Back flushing period before 
chemical cleaning min 2 

Period before chemical dosage h 3 
Residence time h 3 

Membrane integrity  
Parameter to prove  Pressure Decay Test 

2.21.4 Water qualities  
 

Groundwater treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 7 7.4 7.28 7 7.5 7.23 
Alkalinity as 
CaCO3 

mg/L 262 285 273.5 n.a. n.a. n.a. 

Hardness as 
CaCO3 

mg/L 112 126 118 n.a. n.a. n.a. 

Temperature °C 9 16.6 12,42 n.a. n.a. n.a. 
Turbidity NTU 0.09 0.284 6.5 0.05 0.29 0.123 
Total organic car-
bon mg/L 1.5 4.7 2.87 1.5 6.1 2.998 

Colour   2.7 24 8.88 n.a. n.a. n.a. 
Ammonia mg/L 0 0.36 0.111 n.a. n.a. n.a. 
Nitrate mg/L 13.1 33.4 25.2 n.a. n.a. n.a. 
Chloride mg/L 35.1 63 54.1 n.a. n.a. n.a. 
Sulphate mg/L 62 71 66.5 n.a. n.a. n.a. 
Iron mg/L 0 725 38.87 0 39.6 1.97 
Manganese mg/L 15.1 44 26.97 n.a. n.a. n.a. 
Cryptosporidium oocysts/L 0.1 1 0.18 n.a. n.a. n.a. 
E. Coli MPN/100mL 0 0 0 0 0 0 
Total Coliforms MPN/100mL 0 10 0.9589 0 0 0 
Clostridium per-
fringens cfu/100 mL 0 2 0.0882 0 0 0 

2.22 Site D (anonymous) 

2.22.1 General Information 
 
Ultrafiltration is used for treating groundwater and river water. The total de-
sign capacity of the water treatment plant is 6,870 m3/d. 
 

Groundwater and river water treatment 
Site Location anonymous  
Start of operation 2001 
Total Design Capacity 6,870 m3/d 
Raw water source Groundwater/ river water 
Catchment area Urban, rural, light industry 
Main treatment aims Cryptosporidium barrier 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 41 - June, 2007 

 

2.22.2 Process flow diagram / Treatment steps 
 

• Ultrafiltration 
• Ozonation 
• GAC-Filtration 
• Chlorination  

2.22.3 Operational strategies 
 

Groundwater and river water treatment 
Membrane filtration 

Membrane type   Norit X-Flow S 225 
Tot. membrane surface area m2 35.2 
Filtration flux L/ m2 h 80 - 90 
Transmembrane pressure bar 0.4 

Hydraulical cleaning 
Back flushing flux L / m2 h 250 
Back flushing period sec 50 - 60 
Back flushing interval min 150 - 200 

Chemical enhanced backwash (CEP) 

Cleaning agent  Caustic, Hydrochloric acid, 
Citric Acid 

Cleaning interval  
Every 18 hours for caustic and 

HCL, adhoc basis for Citric 
acid 

Back flushing period before 
chemical cleaning sec 45 

Period before chemical dosage sec Caustic 60, acid 90 
Residence time  20 min/1200 sec 

Membrane integrity  
Parameter to prove  Flow, pressure integrity test 
 

2.22.4 Water qualities 
 

Groundwater and river water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 6.8 7.7 7.05    
Alkalinity as CaCO3 mg/L 323 348 336.69 n.a. n.a. n.a. 
Hardness as CaCO3 mg/L 131 149 140.75 n.a. n.a. n.a. 
Temperature °C 8 15 11.46 n.a. n.a. n.a. 

Turbidity NTU 0.05 0.389
9 

10.8 n.a. n.a. n.a. 

Tot. organic carbon mg/L n.a. n.a. n.a. n.a. n.a. n.a. 
Colour   0.78 0.78 0.78 n.a. n.a. n.a. 
Ammonia mg/L 0 0.003 0.04 n.a. n.a. n.a. 
Nitrate mg/L 28.1 31.5 29.77 n.a. n.a. n.a. 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 42 - June, 2007 

 

Chloride mg/L 31 34 32.48 n.a. n.a. n.a. 
Sulphate mg/L 30 52 34.66 n.a. n.a. n.a. 
Iron mg/L 0 0 0 n.a. n.a. n.a. 
Manganese mg/L 0 0 0 n.a. n.a. n.a. 
Cryptosporidium oocysts/L n.a. n.a. n.a. n.a. n.a. n.a. 

E. Coli MPN/ 
100mL 

0 0 0 n.a. n.a. n.a. 

Total Coliforms MPN/ 
100mL 

0 0 0 n.a. n.a. n.a. 

Clostridium per-
fringens 

cfu/ 
100 mL 

n.a. n.a. n.a. n.a. n.a. n.a. 

2.23 Site F (anonymous) 

2.23.1 General Information 
 
Ultrafiltration is used for treating groundwater. The total design capacity of 
the water treatment plant is 47,000 m3/d. Start of operation was 2004.  
 

Groundwater  treatment 
Site Location anonymous 
Start of operation 2004 
Total Design Capacity 47,000 m3/d 
Raw water source Groundwater 
Catchment area Rural/urban 
Main treatment aims Cryptosporidium barrier 

2.23.2 Process flow diagram / Treatment steps 
 

• Microfiltration 
• Super-dechlorination 

2.23.3 Operational strategies 
 

Groundwater treatment 
Pre-treatment 

Other pre-treatment option - 

Chlorination of one 
source with hy-

pochlorite for iron 
removal 

Membrane filtration 
Membrane type   Memcor S10 V 
Tot.  membrane surface area m2 55,440 primary only 
Filtration flux L/ m2 h 35 
Transmembrane pressure bar 0.55 

Air flushing 
Air flushing interval min 75 (up to 1.0 NTU) 
Air flushing period min 1 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 43 - June, 2007 

 

Hydraulical cleaning 
Back flushing flux L / m2 h 60 
Back flushing period sec 20 
Back flushing interval min 75 (up to 1.0 NTU) 

Chemical enhanced backwash (CEP) 

Cleaning agent  Sulphuric acid and 
sodium hypochlorite 

Cleaning interval  One usual backwash 
prior to CEB 

Back flushing period before 
chemical cleaning sec 20 

Period before chemical dosage sec 420 

Residence time  5,400 (hypochlorite); 
12,600 (acid) 

Membrane integrity  
Parameter to prove  Pressurised air test 

2.23.4 Water qualities 
 

Groundwater treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
Temperature °C 5 n.a. 11 5 n.a. 11 
Turbidity NTU 0 3.0 0.7 0 1.0 0.3 

2.24 Site G (anonymous) 

2.24.1 General Information 
 
Ultrafiltration is used for treating groundwater and river water. The total de-
sign capacity of the water treatment plant is 1,920 m3/d. Start of operation 
was 2002. 
 

Groundwater and river water  treatment 
Site Location anonymous 
Start of operation 2002 
Total Design Capacity 1,920 m3/d 
Raw water source Groundwater/ river water 
Catchment area Rural/agriculture 
Main treatment aims Cryptosporidium barrier 

2.24.2 Process flow diagram / Treatment steps 
 

• Clarification with PACL 
• GAC 
• Pre-chlorination 
• Ultrafiltration with option to dose PACL onto membranes 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 44 - June, 2007 

 

2.24.3 Operational strategies 
 

Groundwater and river water treatment 
Coagulation 

Coagulant  - PACl 
Concentration mg/L 2-5, for filters 0.3 
Other pre-treatment options - GAC, Pre-chlorination 

Membrane filtration 
Membrane type   Norit X-Flow S 225 
Tot. membrane surface area m2 35.2 
Filtration flux L/ m2 h 80 - 90 
Transmembrane pressure bar 0.4 

Hydraulical cleaning 
Back flushing flux L / m2 h 250 
Back flushing period sec 50 - 60 
Back flushing interval min 150 - 200 

Chemical enhanced backwash (CEP) 

Cleaning agent  Caustic, hydrochloric acid, 
citric Acid 

Cleaning interval  Every 18 hours for caustic and 
HCL, adhoc for Citric acid 

Back flushing period before 
chemical cleaning sec 45 

Period before chemical dosage sec Caustic 60, acid 90 
Residence time  20 min/1200 sec 

Membrane integrity  
Parameter to prove  Flow, pressure integrity test 

2.24.4 Water qualities  
 

Groundwater and river water treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 6.7 7.5 7.02 6.9 7.4 7.11 
Alkalinity as  
CaCO3 

mg/L 273 331 307.1 259 329 305 

Hardness  mg/L 125 154 140.24 123 158 140 
Turbidity NTU 0.06 4.14 0.5034 0.06 0.3 0.12 
Total organic 
carbon mg/L 1.1 3.6 2.21 n.a. n.a. n.a. 

Colour  Pt/Co -0.68 3.6 1.2 n.a. 10.6 0.53 
Ammonia  mg/L 0 0.04 0.003 n.a. n.a. n.a. 
Iron mg/L 0 90.4 8.7 0 49.4 2.09 
Manganese mg/L 0 8.9 1.01 n.a. n.a. n.a. 
E. Coli MPN/100 mL 0 201 31.55 0 0 0 
Tot. Coliforms MPN/100 mL 0 1553 159.64 0 0 0 
Clostridium 
perfringens cfu/100 mL 0 48 4.46 0 0 0 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 45 - June, 2007 

 

2.25 Site H (anonymous) 

2.25.1 General Information 
 
Ultrafiltration is used for treating groundwater. The total design capacity of 
the water treatment plant is 5,000 m3/d. Start of operation was 2004. 
 

Groundwater  treatment 
Site Location anonymous 
Start of operation 2004 
Total Design Capacity 5,000 m3/d 
Raw water source Groundwater 
Catchment area Urban/rural 
Main treatment aims Removal of virus and bacteria 

2.25.2 Process flow diagram / Treatment steps 
 

• Air Stripping 
• Ultrafiltration 
• Chlorination 

2.25.3 Operational strategies 
 

Groundwater treatment 
Pre-treatment 

Pre-treatment option - VOC Air stripper 
Membrane filtration 

Membrane type   Norit Xiga 
Tot. membrane surface area m2 1680 
Filtration flux L/ m2 h 110 
Transmembrane pressure bar 0.2-0.4 

Hydraulical cleaning 
Back flushing period sec 50 
Back flushing interval min 50 

Chemical enhanced backwash (CEP) 

Cleaning agent  Hydrochloric Acid, Sodium Hy-
droxide 

Cleaning interval  Acid every 2 days, Caustic every 
4/5 days 

Back flushing period before 
chemical cleaning sec 50 

Period before chemical dosage sec 60 
Residence time sec 600 

Membrane integrity  
Parameter to prove  Pressure Decay Test and air flow 
   



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 46 - June, 2007 

 

2.25.4 Water qualities  
 

Groundwater treatment 
  Feed water Permeate water 
  Min. Max. Av. Min. Max. Av. 
pH - 6.9 7.5 7.14 7.5 8.3 7.98 
Alkalinity as 
CaCO3 

mg/L 298 298 298 n.a. n.a. n.a. 

Hardness as Ca mg/L 141 141 141 n.a. n.a. n.a. 
Temperature °C 8 14 11.57 8 16 11.7 
Turbidity NTU 0.06 0.54 0.126 0.05 0.6 0.13 
Colour  Pt/Co 0 0 0 n.a. n.a. n.a. 
Ammonia  mg/L 0 0.004 0.0011 n.a. n.a. n.a. 
Iron mg/L 0 8.61 0.66 n.a. n.a. n.a. 
Manganese mg/L 0 0 0 n.a. n.a. n.a. 

E. Coli MPN/100 
mL 

0 15 0.2647 0 0 0 

Total Coliforms MPN/100 
mL 

0 16 1.10 0 0 0 

Clostridium per-
fringens cfu/100 mL 0 0 0 n.a. n.a. n.a. 

2.26 Dietfurt - Parleithen/Nürnberg (Germany) 

2.26.1 General Information 
 
Ultrafiltration is used for treating groundwater. The total design capacity of 
the water treatment plant is 1,720 m3/d. Start of operation was 2001 [INGE 
AG, 2007]. 
 

Groundwater treatment 
Site Location Dietfurt - Parleithen (Germany) 
Start of operation 2001 
Total Design Capacity 1,720 m3/d 
Raw water source Groundwater 
Reference: [INGE AG, 2007] 

2.26.2 Process flow diagram / Treatment steps 
 

Strainer Ultrafiltration Well Strainer Ultrafiltration Well

 

 
 

Fig. 2-22: Process flow chart of the Dietfurt WTP [INGE AG, 2007] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 47 - June, 2007 

 

2.26.3 Operational strategies 
 

Groundwater treatment 
Pre-treatment 

Pre-treatment option - Strainer 
Membrane filtration 

Membrane type   Inge dizzer 5000 MB 
Racks  2 
Tot. No. of UF modules  20 
Filtration flux L/ m2 h 80 

Hydraulical cleaning 
Back flushing period   

Back flushing interval  every 1 - 2 weeks for 
disinfection 

Reference: [INGE AG, 2007] 

2.26.4 Water qualities 
 
not available 

2.27 Pusan (South Korea) 

2.27.1 General Information 
 
Ultrafiltration is used for treating river water. The total design capacity of the 
water treatment plant is 8,160 m3/d. Start of operation was 2006 [INGE AG, 
2007]. 
 

River water treatment 
Site Location Pusan (South Korea) 
Start of operation 2006 
Total Design Capacity 8,160 m3/d 
Raw water source River water 
Reference: [INGE AG, 2007] 

2.27.2 Process flow diagram / Treatment steps 
 

Coagulation Sedimentation River water

StrainerUltrafiltrationReverse Osmosis

Coagulation Sedimentation River water

StrainerUltrafiltrationReverse Osmosis

 

Fig. 2-23: Process flow chart of the Pusan WTP  [INGE AG, 2007] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 48 - June, 2007 

 

2.27.3 Operational strategies 
 

River water treatment 
Pre-treatment 

Pre-treatment option - Strainer 
Membrane filtration 

Membrane type   Inge dizzer 5000 MB 
Racks  2 
Total Number of UF 
modules  88 

Filtration flux L/ m2 h 80 
Transmembrane pressure bar 0.2 

Chemical enhanced backwash (CEP) 
Cleaning agent  Sodium Hypochlorite 
Concentration ppm 20 
Reference: [INGE AG, 2007] 

2.27.4 Water qualities 
 
not available 

2.28 Maennedorf (Switzerland) 

2.28.1 General Information 
 
Ultrafiltration is used for treating lake water. The total design capacity of the 
water treatment plant is 17,600 m3/d. Start of operation was 2005 [INGE AG]. 

Lake water  treatment 
Site Location Maennedorf (Switzerland) 
Start of operation 2005 
Total Design Capacity 17,600 m3/d 
Raw water source Lake water 
Reference: [INGE AG, 2007] 
 

2.28.2 Process flow diagram / Treatment steps 
 

Ozonation Activated carbon filter Lake water

StrainerUltrafiltration

Ozonation Activated carbon filter Lake water

StrainerUltrafiltration

 

Fig. 2-24: Process flow chart of the Pusan WTP  [INGE AG, 2007] 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 49 - June, 2007 

 

2.28.3 Operational strategies 
 

Lake water treatment 
Pre-treatment 

Pre-treatment options - Ozone, activated car-
bon filter 

Membrane filtration 
Membrane type   Inge dizzer 5000 MB 
Racks  4 
Tot. No. of UF modules  164 
Filtration flux L/ m2 h 110 
Reference: [INGE AG, 2007] 

2.28.4 Water qualities 
 
not available 
 
 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 50 - June, 2007 

 

3 References 

Dautzenberg, W., Holy, A.,  Planung und Bau der größten deutschen UF-
Membrananlage zur Trinkwasseraufbereitung und Spülwasserbehandlung in 
Roetgen. 6. Aachener Tagung Siedlungswasserwirtschaft und Ver-
fahrenstechnik (2005). 

 
Dautzenberg, W., Construction and first operational experiences of the ultrafiltra-

tion plant Roetgen. Prensentation on the TECHNEAU-Workshop “Ul-
tra- and Nanofiltration in Water Treatment - Operational experience 
and research results”. Aachen (2006). 

 
Gijsbertsen, A., Heijman, B., Boks, G., Inventarisatie UF-installaties in Nederland. 

KIWA N. V. Water Research (2004). 
 
Gimbel, R., Anforderungen an die Membrantechnik in der Trinkwasser-

aufbereitung. 5. Aachener Tagung. Siedlungswasserwirtschaft und 
Verfahrenstechnik. Membrantechnik in der Wasseraufbereitung und 
Abwasserbehandlung. 3-921955-28-9. Aachen (2003). 

 
Gimbel, R. et al., Wasseraufbereitung – Grundlagen und Verfahren. ISBN 
 3-486-26365-X. DVGW Lehr- und Handbuch Wasserversorgung Bd. 6 
 (2004). 
 
Holy, A., Ohligschläger, H., TWA Roetgen – Inbetriebnahme und erste 

Betriebserfahrungen. Prensentation. Roetgen (2006). 
 
INGE AG, Case Profiles (2007). 
 
Lipp, P., The use of ultrafiltration in the public drinking water supply in Germany. 

Prensentation on the TECHNEAU-Workshop “Ultra- and Nanofiltra-
tion in Water Treatment - Operational experience and research re-
sults”. Aachen (2006). 

 
Melin, T., Rautenbach. R.. et al., Membranverfahren – Grundlagen der Modul- 

und Anlagenauslegung. ISBN 3-540-00071-2. 2. vollständig bearbeitete 
und wesentlich erweiterte Auflage (2003). 

 
Pressdee, J. R., Veerapaneni, S.,  Shorney-Darby, H. L., Clement, J. A., Van der 

Hoek, J. P., Integration of Membrane Filtration Into Water Treatment 
Systemes 5. Awwa Research Foundation (2006). 

 
Raktoe, S.A.S., Survey UF – installaties Nederland. KIWA and TU Delft (2003). 
 
 
 
 



 

Ultrafiltration with pre-coagulation in drinking water production - Survey on operational strategies  
© TECHNEAU - 51 - June, 2007 

 

4 Appendix 

4.1 Overview about installed or planed UF/MF plants worldwide (incompletely) 
 

Location Membrane 
Supplier 

Source of raw 
water Start-up 

Plant 
capacity 
[m3/d] 

Ref. 

Canada (Kamploops, 
British Columbia) ZENON Surface water - 160,196 ZENON 

USA (Olivenhain, Kali-
fornien) ZENON Surface water - 94,625 ZENON 

USA (Fairmont, Ala-
bama) ZENON River water - 37,850 ZENON 

USA (Sudbury, On-
tario) ZENON Surface water - 37,850 ZENON 

USA (Duck River, Ten-
nessee) ZENON Surface water - 35,958 ZENON 

USA (Olivenhain 3, 
Kalifornien) ZENON Surface water - 34,065 ZENON 

Canada (Thunder Bay, 
Ontario) ZENON Surface water - 34,065 ZENON 

Canada (Fraser Valley, 
British Columbia) ZENON Surface water - 30,280 ZENON 

USA (Sweetwater, 
Texas) ZENON Surface water - 30,280 ZENON 

Canada (Collingwood 
1, Ontario) ZENON Surface water - 28,009 ZENON 

USA (Draper, Utah) ZENON Surface water - 24,981 ZENON 

USA (Pendleton, Ore-
gon) ZENON River water - 22,710 ZENON 

Canada (Georgina, 
Ontario) ZENON Surface water - 20,061 ZENON 

USA (Anthem 3, Phoe-
nix, Arizona) ZENON River water - 18,925 ZENON 

USA (Dickson County, 
Tennessee) ZENON Surface water - 18,925 ZENON 